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Contractor Company|AlMotahada 2 CO. for Contracting and Paving Roads |Designer Company {kkj Engincering Consulling Office
Name Sign Date/Serial Number Time

Issued by Contractor

Eng. Abdelrahman Selim

+ 2023-07-18
i 08:00
N 5.G 03-1

Received by GARB KK) M‘“‘““"“} t_:;\}““:——m:?:“_‘% AR =] oD MM vy HK [
CONSULTANT A T g0/ €s 19 o7 23 08 ap
sltos2l Dito $3 Kp XXX Note
Station Reference Depot Reference For Kifometer point only Start ¥mis used
Work Activity
Sub Element of Activity t
Description of Materials Fill Layer Totat Quantity { 15000 m?)
Location to be Used From Station (328+500) to Station {329+700) ?
¢
Sampie only Yes Materials Type Prepared Sub Grade ’
Supplier Name ALMOTAHADA Data Sheet provided Yes attached
Reference in BoQ Specificati EARTHWORK SPECIFICATIONS & TESTING REPOR| !
elerence it peciication {CG21-41.2) VERSION 2 BY CIVECON GROUP j
|
Prequalification reference Test Samples Results i
i
Reference Photos No/Yes Other i
Comments by: Eng. (KK} Comments by: Eng. Alaa Abd-allatif {ER)
1-Quality test Result By Third Party Lab is Approved. 1- All tests were carried-out by third Party lab [ HECU }
2-This Sample Representive { 5000 m3 ) only. 2-Results report attached and acceptable with the project specifications.
|
3-Final approval s subject to above mentioned comments .
i B 4 .
b _Swye (g 108 e Mmiﬁ Qo%(u@f
APPROVAL STATUS !
Organisation Name Sign Date A-AWC-R
R
4
Contractor Eng. Mahmoud Soliman W A
QA/aC * g HubsesA Bl T e
28 i
GARB** Eng. Mohammed Fayad /)
P ’ P
Employers Representative Eng. Alaa Abd-Allatif 74(/(] (‘:\

* Desfgner

** Algnment/Bridges: Culvert only
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Date 1 2607172023 Ref, Serial No. 55 July /2023 Page 3/3
Client t Al motaheda for Contracting and Road Paving Company

(3)1:11! k,_i;\m_)_j L,'L)}’Jtﬁlnﬁ Bam et ?\.Sk);ill
Speecimen :Subgrade Sample From Stockpile - From Station (328+500) To (329+700)
Project : Electrical Express Train — Sector 5A
Samples were delivered by and under the responsibility of 1 Mr. Mohamed Hassan

Samples were recefved on ¢ 19/7/2023

- A) Sieve Analysis

Sieve Size Passing (i))_v Weight

Yo
2" 100
1,5" 97.1
" 73.0
3/4" 58.2
172" 50.8
3/8" 49.3
No.4 46.5

No.10 42.1 "
No.40 29.7
No.100 15.3

No.200 12,6

B) Liquid limit and plasticity index
No plasticity was observed

C) L.os Angeles Abrasion Test After 500 Revelutions
Percentage of Abrasion = 30.6%

D) Absorption Test

Percentage of Absotption = 2.25%

E) Fragmentation by Water Test

Percentage of Fragmentation = 0.53%

1) Modified Proctox

Maximum Dry Density = 2,231 gm/em®

Optimum water content = 7.3 %

G) California Bearing Ratio

California bearing ratio = 84%

No swelling was observed

H) Organic Matter

Organic matter = 0,1%

Prepared by

IRTAT

Iy | -
"&h‘i}“m. fgi‘t’.&b[,[lnlall

!

Eng / Moustafa Mahmod Helmy

i
"

£
LE:

01222392408 : A9 6N :§

hecu@eng.asu,edu.ey

1Al Sarayal street - Al Abbaseya - Cairo
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Contractor Company[AlMotahada 2 CO. for Contracting and Paving Roads

Designer Company

{kk) Engineering Consulting Office

Name Sign Pate/fSerial Number Time
Issued by Contractor e = 2023-08-19
v Eng. Abdelrahman Selim K ; Kﬁﬁw 08:00
s L 5.802-1
C2i €3 oD KA Yy HH MM
Received by GARB {KK) M"W _K&_, —
CONSULTANT B3 = v) s 20 08 23 08 0o
sftos2l Dito 53 Kp XXX Note
Station Reference Bepot Reference Far Kilometer peint only Start Kni is used

Work Activity

Sub Element of Activity

Description of Materials Fill Layer Total Quantity { 20000 m?3) From Station (328+500}) to Station {329+700}
Location to be Used From Station {329+320) to Station (329+480}-
Sample only Yes Matertals Type Sub-Batlast
Supplier Name ALMOTAHADA Data Sheet provided Yes attached
Reference in BoQ Specification EARTHWORK SPECIFICATIONS & TESTING REPORT
{CG21-41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Resuits
Reference Photos No/Yes Other

-Comments by: Eng. {KK)

Comments by: Eng. Alaa Abd-Allatif {ER)

e fslly
wjh?iﬁ&/wi

1-Quality test Result By Third Party Lab is Approved.

ﬁgﬁerd;{l A %(ab
Ol Pl J/ WA

2-This Sample Representive { 5000 m3 } onty.

1- All tests were carried-out by third Party lab { ALEX Un.)

2-Results report attached and acceptable with the project specifications.

3- Fmaf[)approval is sub;ect to above mentlonwts
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APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor Eng. Mahmoud Soliman A
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GARB** Eng. Mohammed Fayad

Employers Representative

Eng. Alaa Abd-Allatif -
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* Designer
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Roads Soils & Materials Laboratory bl dgey dagi Jens

Alexandria University

Faculty of Engineering

Grain Size Disftribution Curve

CLIENT Gkl G g Y slBall Baatiall AS il Receiving Date 2010812023
PROJECT daaa (a pbaadl M G adl g G g sl (gl g B Cheque Date 20/08/2023
FYG4Ve o ddaaa N FYA£OL Reciept Number 113110
LOCATION FYaftAy daas WYY A4EY s Aasa (pa Report Date 04/09/2023
LAYER TYPE v/ s | Subballast Lab. Ref. G 2/09
'GRA!N SIZE DISTRIBUTION CURVE
100 T K A;/A T
. | - 1
90 +——
80 7#
3 iV R
e 70 [ ‘ /AR E_u
2 60 - / |
% A
@ /
a 01 7
S 40 BENZ ﬁ
8 /’
g 0 re
20 + - ] 5 -+
10 | =] |
) AT ) i
o - ) ] LI
0.01 0.1 1 10 100
Diameter (mm)
PERCENT PASSING
_“Sieve No. No. 200 Nﬁo; 40 | No.10 No. 4 38" 314" i 112" 2"
Test Results 7.6 15.9 26.2 36.0 39.3 58.7 77.3 94.9 100.0
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Designer Company

{kk) Engineering Consulting Offtce

Contractor CompanyjAlMotahada 2 CO. for Contracting and Paving Roads
Name Sign DatefSerial Number Time
ued tractor 2023.11-12
Issued by Con Eng. Abdelrahman Selim 08:00
5.803-1
Sl @ oD MM Y HH T
Received by GARB ki T
CONSULTANT /\' g EW cs 13 1 23 08 e
S1to521 D1to $3 €p XXX Note

Station Reference

Depot Refarence

For Kilometer peoint only Start Km is used

Work Activity

Sub Element of Activity
Description of Materials Fill Layer Totaf Quantity { 15000 m?)
Location to be Used From Station {328+500) to Station {329+700})
Sample only Yes Materials Type Sub-Ballast
Supplier Name ALMOTAHADA Data Sheet provided Yes attached
Reference in BoQ Soecificati EARTHWORK SPECIFICATIONS & TESTING REPORT
ce pecification (CG21-41.2} VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Results
Reference Photos No/Yes Other
Comments by; Eng, {KK} Comments by: Eng, Alaa Abd-Allatif (ER}
1-Quality test Result By Third Party Lab is Approved. 1- Al tests were cairied-out by third Party lab (CEL)
2-This Sample Representive { 5000 m3 } only. 2-Results report attached and acceptable with the project specifications.
J‘j‘ “lh“"“‘“:\} 3-Final approval is subject to above mentioned comments.
APPROVAL STATUS
Crganisation Mame Sign Date A-AWC-R
. ) e
Contractor Eng. Mahmoud Soliman \/’532)/;@ ™ A
Qajac * {KK) | St «:MW*‘%JK_" Ar"‘“ T .i\
N " ,
GARB** Eng. Mohammed Fayad //7/
e j
Employers Representative Eng. Alaa Abd-AHatif GV L .
ployers Rep g Wﬁp = Aﬂ{(&} < |

* Deslgner

** Mignment/Bridges: Culvert anly




Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

Dear Gentleman,

Consulting Engineering Bureau & Laboratories
Asoctligh 3 LELY T Salas isla

s bl G g e sthall Sasdal

+ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St, (328+500) : (329+700)

: Sub-Ballast

: 13/11/2023

: 18/11/2023

: 001

: 01

Attached here with the Sub-Ballast delivered on 25/10/2023

Materials test

I Nl e

Sieve analysis according to ASTM C-136.
Material finer than sieve No. 200 according ASTM D-1140,

Liquid limits and plasticity index of soil according to ASTM D-4318,
Proctor test according to ASTM D-1557.

CBR according to ASTM D-1883.

Los Anglos according to ASTM C-131,

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Water-soluble sulfates according to ASTM C-1580.

. Water-soluble chlorides according to ASTM D-1411,

10 Organic Content according to ASTM D-2974,

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way z't is taken

.45 mewif WW
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3 El Malek EFl Afdal Street

Zamalek, Cairo.

Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratorfes
Atcordigh | O LIS o lae Llifle

Company Name ; Gohll cha) g c glhall Saadall

Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St (328+500) : (329+700)

: Sub-Ballast

: 13/11/20623

: 18/11/2023

: 001

: 01

Results of sieve analysis according to ASTM C-136.

Sieve Size . Job specification limits
(mm) Passing % : (ASTM D-422)

Min. Max.
63.5 100 100 100
50 100 100 100
38 92.4 50 97

75.3 -- -

62.1 20 75

43.6 -= -

36.8 15 60

28.7 -- -

18.9 0 35

9.1 - -

4,1

Sleve Size fmm)

0 Not Comply ) with specifications limits.

Loyt

g3

3 El Malek Ef APdai st

Zamalek, Cairo.

Tel & Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories
Agrerdigl | O Lidiw ™ Joles life

Company Name : @bl cha g jlall baalal

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Sub-Ballast

Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No. : 01

Materials finer than 75 um (n0.200) sieve
by washing ASTM D-1140.

Results
T
est (%)
Percentage of material finer than 4.1
Sieve Size 75 pM (No.200) |
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Consulting Engineering Bureau & Laboratories
At igdt G plinlu™ ) o lne wlifla

Company Name : @bl cha; 5 a¥gliall Sasiall
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Sub-Ballast
Delivery Date : 13/11/2023
Reporting Date : 18/11/2023
Reporting No.  : 001

Sample No. : 01

to ASTM D-4318

Test Rff/:: )lts
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
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Consuliing Engineering Bureau & Laboratories
et ight S8 3 LW Jolaa Sl

Company Name ; (bl cday g o gliall Saaiall

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Sub-Ballast

Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No, : 01

Results of Specific Gravity and Absorption
of Course Aggregate
ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (SSD} 2.56
Apparent Specific Gravity. 2.63
Absorption % 1.52

Note:
e (OD) Refer to Oven Dry.,
e (SSD) Refer to Saturated Surface Dry,

Signature
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Consulting Engineering Bureau & Laboratorfes

Agpendighl O LAl o las etniSia

Company Name : bl chay 5 e sliall Saaiall
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Sub-Ballast

Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No, : 01

Resistance To Dedradation
Of Small Size Aggregate By Abrasion
And Impact In Los Angeles Machine
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)
23.9
Coarse aggregate

e According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
Shall not exceed 30% (when Subjected to 500 revolutions)

The test results.is € {' Not Comply ) with specifications limits.
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Consulting Engineering Bureau & Laboratories
Aopendight O pLaciwd | Jelas (. isle

Company Name : Gobl cha) 5o gliall 3aaial
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)
Type of sample : Sub-Ballast
Delivery Date £ 13/11/2023
Reporting Date : 18/11/2023
Reporting No,  : 001

Sample No. 1 01
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
2.25 ‘
_ 2.24 - : A
o 223 £
* , .
3 22 // | \g}\.
2 a2 e - \
§ 22 i \,
& 7 :
5 219 w’f.« : \
£ 218 - yd 3
217 -
2.16 ' e . P e g :
4 5 6 7 8 9 10
water content % ‘
e  Max dry density (gm/cm?) 12,24
e ~ Optimum moisture content % ;6.8
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Consulting Engineering Bureauw & Laboraiories
At ighl (ot ) LECLw ™S o lna i)

Company Name : G@obW Chuay g a¥ sliall Saniall

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Sub-Ballast

Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No. : 01

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 3.66

1.27 0.050 4,91

1.91 0.075 5.70

2.54 0.100 6.51

3.18 0.125 7.13

3.81 0.150 8.09

4,45 0.175 8.95

5.08 0.200 9.61

5,71 0.225 10,12

6.35 0.250 10.64

CBR Result Stress (Mpa) CBR %
At 0.1 inch (2,54 mm) St. Value Sample results
penetration 6.90 6.51 94.4
Notes
- Attached grapl h shas netiation 1631s{ance versus penetration magnitude,

2- The sgupl€ was

at &Mpunaﬁﬂrﬁﬁf*‘m cont ¥t
3- S{fchalgj},;joa%ﬂ’éﬁﬁﬁ*ﬁg}w& b
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deysity of 2.24 (gm /em?)
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Consulting Engineering Burcau & Laboratorios
Aot ight LA | Lalas woiSe

Company Name : @bl chua, 5 <Y gliall saiall
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)
Type of sample : Sub-Ballast
Delivery Date : 13/11/2023
Reporting Date : 18/11/2023
Reporting No,  : 001
Sample No. : 01

Load Penetration Curve of CBR Test
ASTM D-1883

12.00 -

10.00

x
o
S

6.00

Stress on Piston (MPa)

2.00
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Consulting Engineering Bureau & Laboratories
Arandighl O ylidiuX | Jalas cuiSa

Company s ot chuay g Y Rl Saniel
Project : Electric express train,
Delivery Date : 18/11/2023

Report Date : 26/11/2023

Sample Id : sub ballast

Report No. : 001

ACID-SOLUBLE CHLORIDE AND SULFATE IN SOIL SAMPLE

Total acid soluble chloride % 0.0147
Total acid soluble Sulfate % 0.0122
Organic impurities % Nil

Jeab¥ Al 5 ¥
5 palalt - i ke 31
VIR AN L YYEVIEY 1 ST 4 (gl

3 El Malek El Afdnl Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Contractor Company [Aliviotahada 2 CO. for Contracting and Paving Roads

Designer Company

{kk} £ngineering Consufting Office

Name Date/Serial Number Time
Issued by Contractor \ 2023-11-12
4 Eng. Abdelrahman Selim 08:00
5.G 04-1
b B c3 oD e v HR MM
Received by GARB (KK) r-»—"{d\'a- gt
CONSULTANT .)\Qj Ew s 13 11 23 o8 a0
S1toS21 Dito 53 Kp XXX Note
Station Reference Depot Reference For Kilometer point only Start Km is used

Work Activity

Sub Element of Activity

Description of Materials Fill Layer Total Quantity { 20000 m?}
Location to be Used From Station (328+500} to Station {329+700)
Sample only Yes Materials Type Prepared Sub Grade
Supplier Name ALMOTAHADA Data Sheet provided Yes attached
Ref B Specificati EARTHAWORK SPECIFICATIONS & TESTING REPORT
eference in BoQ peciication {CG21-41.2) VERSION 2 BY CIVECON GROUP
Prequalification reference Test Samples Resuits
Reference Photos NofYes Other
Comments by: Eng.  (KK) Comments by: Eng. Alaa Abd-Allatif (ER)
1-Quality tast Result By Third Party Lab is Approved. 1- All tests were carried-out by third Party lab { CEL )
2-This Sample Representive { 5000 m3 J only. 2-Resuits report attached and acceptable with the project specifications.
3-Final approval is subject to above mentioned comments.
APPROVAL STATUS
Organisation hame Sign Date ' A-AWC-R
Contractor Eng. Mahmoud Soliman A
Qa/ac * (KK) Vo howares AL R e § eSS )&\
5 8
GARB** Eng. Mohammed Fayad

Employers Representative

Eng. Alaa Abd-Allatif (}/@Cz

¥ Desigrer

** alignment/Bridges; Culvert only

/]
S zan
24/ 11




Consulting Englneering Bureau & Laboratories
Aprindight SOy LA 1 ( foo Laa uifin

Company Nante : Gihll chuay g &Y giall 3aasall

Project i Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St, (328+500) : (329+700)

Type of sample : Prepared Subgrade

Delivery Date + 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No. : 01

Dear Gentleman,

Attached here with the Prepared Subgrade delivered on 13/11/2023

Materials test

8
9.
I

. Sieve analysis according to ASTM C-136,
. Material finer than sieve No. 200 according ASTM D-1140,

]
2
3. Liquid limits and plasticity index of soil according to ASTM D-4318.
4,
5
6
7

Proctor test according to ASTM D-1557.

. CBR according to ASTM D-1883,

. Los Anglos according to ASTM C-131.

. Specific Gravity & Absorption according to ASTM C-127 & D 6473.
. Water-soluble sulfates according to ASTM C-1580.

Water-soluble chlorides according to ASTM D-1411.

0. Organic Content according to ASTM D-2974,

Note: The sample was brought by the client to our laboratory and the labor ‘atory is not
responsible for the way it is taken

R

3 El Malek El Afdal Strect
Zamalek, Cairo,
Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & l.aboratories
Aopasibigh b ) 3Lt ™Y o lae o LiSla

Company Name : bl cha) g O glball astiall

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St. (328+500) : (3294+700)

: Prepared Subgrade

Project
Location

Type of sample

Delivery Date  :13/11/2023
Reporting Date  : 18/11/2023
Reporting No.  : 001
Sample No. : 01
Results of sieve analysis according to ASTM C-136.
Sieve Si Joh specification limits
Ve 5iz¢ Passing % (ASTM D-422)
{(mm)
Min, Max,
125 100 100 100
100 100 90 100
75 100 75 100
50 99.4 - -
37.5 91.8 50 100
25 76.2 -= 100
19 60.5 20 75
12.5 44.1 -- -~
9.5 39.9 15 60
4.75 29.1 -- --
2.00 9.3 0 35
0.425 8.4 0 -~
0.075 3.8 0 12
= — — —
100 L
90

Passing {%}

Juad¥i et 45 1

3o l3N - Lo ot

YYFIP 41 - YYPIVYEFY ¢ S8+ Haadd
www.cel-egypi.com

Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Consulting Englnaeering Bureau & Laboratories
A high LA Jalae (Al
Company Name : @ohll Ghua) g < gllall 3aasall
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)
Type of sample : Prepared Subgrade
Delivery Date : 13/11/2023
Reporting Date : 18/11/2023
Reporting No.  : 001
Sample No. : 01

Materials finer than 75 pm (no.200) sieve
by washing ASTM D-1140.

Results
T
est (%)
Percentage of material finer than 3.8

Sieve Size 75 pM  (N0.200)

Signature /x5, M“M‘g‘ e
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3 El Malek El Afdal Street
Zamalek, Cairo.
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Consulting Enginaeering Bureaw & Laboratories
Attarnboigd § LAWY | (Lo e Lt

Company Name : Gobll cha) g < gl8al Saadiall

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St. (3284+500) : (329+700)
Type of sample : Prepared Subgrade
Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No,  : 001
Sample No. : 01

Test Rf;:)hs
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & FPax : 27367231 - 27363093

ACCREDITED

Testing Laboriatory
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Consulting Englneering Bureawu & Laboratories
dpandight Oy LEGWY ) (folne LuliSie

Company Name : @bl chiay 5 ¥ glsall Saaiall

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)

Type of sample : Prepared Subgrade

Delivery Date : 13/11/2023

Reporting Date : 18/11/2023

Reporting No.  : 001

Sample No. : 01

Results of Specific Gravity and Absorption
of Course Addgregate
ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.53
Buik Specific Gravity (SSD) 2.56
Apparent Specific Gravity. 2.62
Absorption % 1.47

Note:
e (OD) Refer to Oven Dry.
e (SSD) Refer to Saturated Surface Dry.,
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Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No. :

Consulting Engineering Bureau & Laboratories
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: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St. (328+500) : (329+700)

: Prepared Subgrade

:+ 13/11/2023

: 18/11/2023

001
01

Resistance To Degradation
of Small Size Agoregate by Abrasion
and Impact in Los Angeles Machine
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

Coarse aggregate

23.5

e According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
Shall not exceed 40% (when Subjected to 500 revolutions)

The test 1esult343j( " 7
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Company Name : @bl chay g o slhall fasialf
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)
Type of sample : Prepared Subgrade
Delivery Date + 13/11/2023
Reporting Date  : 18/11/2023
Reporting No,  : 001

Sample No, : 01
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
2.24
2.23 {
T o2 & AN
?ﬂ 591 ‘ fﬁ;’ .
% 2.2 fﬁ-f ' AL
§ 219 o . o %\,\%
Z 218 - | f” : %o
2,17 - ' (fgf '
3 4 5 6 7 8 9

water content %

-

e  Max dry density (gm/em?) 2,23

e  Optimum moisture content % : 0.8
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Company Name : §uhll Chua) g glhall Susiial)
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (328+500) : (329+700)
Type of sample : Prepared Subgrade
Delivery Date : 13/11/2023
Reporting Date : 18/11/2023
Reporting No.  : 001
Sample No. : 01

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 0.58
1.27 0.050 1.30
1.91 0.075 2.15
2.54 0.100 3.08
3.18 0.125 4.27
3.81 0.150 5.25
4.45 0.175 6.49
508 0.200 7.59
5.71 0.225 8.92
6.35 0.250 9.83

CBR Resuit Stress (Mpa) CBR %
AL0.L inch (2.54 mm) St Value Sample results 44.6
penetration 6.90 3.08

Notes :
1- Attached graph shows penetration resistance versus penetration magnitude.

2- The srunple 1 )acted to dry density of 2.23 (gm /em®)
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Company Name : @bl chiay g @Y stiall fasial

Project i Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (328+500) : (329+700)

Type of sample : Prepared Subgrade

Delivery Date : 13/11/2023

Reporting Date  : 18/11/2023

Reporting No.  : 001

Sample No. : 01

Load Penetration Curve of CBR Test

ASTM D-1883
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Company D Gobl chuay g e ghall faadall
Project : Electric express train.
Delivery Date : 18/11/2023

Report Date : 26/11/2023

Sample ld : Prepared subgrade
Report No. : 001

ACID-SOLUBLE CHLORIDE AND SULFATE IN SOIL SAMPLE

Total acid soluble chloride % 0.0214
Total acid soluble Sulfate % 0.0201
Organic impurities % Nil
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